
	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 1 June 2012 

4.14  UTILITIES AND SERVICE SYSTEMS 
This section addresses the project’s impacts on utilities including water supply, wastewater 
treatment, and solid waste disposal.  This evaluation is based on the project’s estimated 
demand for these utilities relative to the supplies and capacities of the systems and facilities that 
would provide service for the project. 
 
4.14.1 Water Supply 

Existing Conditions 
Water Sources, Supply, and Demand1 
The Goleta Water District (GWD) is the water purveyor for the City of Goleta and surrounding 
areas.  The GWD service area is located in the southern portion of Santa Barbara County with 
[...]
Goleta Water District shall be obtained. 
 
Plan Requirements: The CAWS letter shall must demonstrate be provided to 
the City demonstrating the adequacy of water supplies to accommodate the 
project. 

 
Timing: The CAWS letter shall must be provided to the Community Planning and 
Environmental Services Director, or designee, before the City issuance of a Land 
Use Permit for any commercial or residential building prior to LUP issuance. 
 
Monitoring: The CAWS letter shall must be on file with the City before the City 
issuance of a Land Use Permit issues a LUP prior to LUP issuance. 

 
WS 1-2: Outdoor water use shall must be minimized.   
 

Plan Requirements:  The following measures shall must be implemented in the 
final landscape plan: 

a. Tthe final landscaping mustshall use native and/or drought tolerant species; 
b. Ddrip irrigation or other water-conserving irrigation shall must be installed; 
c. Pplant material mustshall be grouped by water needs Climate zone 24; 

	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  
6 1,601 1,030 residential units x 0.5 AFY (per the Guidebook for Implementation of Senate Bill 610 and Senate Bill 

221 (2001) + 1,758,187 1,128,009 sf of development x 0.53 AFY/1000 sf (restaurant uses, the highest water 
demand rate for all commercial and industrial projects) = 1,732.34 1,113 AFY. 



	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 9 June 2012 

d. Tturf shallmust constitute less than 20% of the total landscaped area if 
proposed under the final landscape plan. Additionally, artificial turf may be 
used in place of “regular” turf and may exceed the 20% maximum; 

e. Nno turf shall isbe allowed on slopes of over 4%; 
f. Eextensive mulching (2" minimum) shall must be used in all landscaped 

areas to improve the water holding capacity of the soil by reducing 
evaporation and soil compaction; 

g. Ssoil moisture sensing devices shall must be installed to prevent 
unnecessary irrigation; 

h. Only recycled water shall must be used for landscape irrigation; and 
i. The plant palette utilized for the project’s landscape shall must consist 

exclusively of plant materials that can withstand the high water salinity levels 
of available recycled water. Consistent with AES 3-7, project landscaping 
must consist of approximately seventy-five percent (75%) drought-tolerant 
native and/or Mediterranean type plant coverage which adequately 
complements the project design and integrates the site with surrounding 
land uses. The plant materials used in landscaping must be compatible with 
the Goleta climate pursuant to Sunset Western Garden Book’s Zone 24 
published by Sunset Books, Inc., Revised and Updated 2001 edition. 

 
Timing:  The final landscape and irrigation plan shall must include these 
requirements and shall must be reviewed and approved by the Planning and 
Environmental Services Director, or designee, City staff and Design Review 
Board (DRB) prior to issuance of any Land Use Permit for constructionany 
commercial or residential building.  The permittee shall must implement all 
elements of the final landscape plan prior to before issuance of a certificate of 
occupancy final inspection.  The water utility plan shall must include connections 
to available recycled water mains and shall provide a dual system to ensure that 
only recycled water is used for landscape irrigation throughout the project site. 

 
Monitoring:  Prior to Before final inspection, City staff shall verify installation 
according to plan. 
The permittee must submit verification from a licensed landscape architect that 
the installed landscaping species conform to those shown on issued-LUP plan 
sets before the City issues a certificate of occupancy. 

 
WS 1-3: Indoor water use shall must be minimized.   
 

Plan Requirements: The following measures shall must be implemented in 
project building plans: 
a. aAll hot water lines shall must be insulated; 
b. rRe-circulating, point-of-use, or on-demand water heaters shall must be 

installed; 
c. Sself-regenerating water softening shall must be prohibited in all structures;  



	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 10 June 2012 

d. lLavatories and drinking fountains shall must be equipped with self-closing 
valves; and  

e. Water Sense Specification toilets shall must be installed in each unit. 
 

Timing: Project building plans shall must include these requirements.  Indoor 
water conserving measures shall must be implemented prior to before issuance of 
a certificate of occupancy clearance.  
 
Monitoring:  Prior to Before issuance of a certificate of occupancy clearance final 
inspection, the Planning and Environmental Services Director, or designee, must 
City staff shall perform site inspections to verify complianceinspect to verify 
installation according to plan. 
 

WS 1-4: Reclaimed/non-potable water, if available, shall must be used for all dust 
suppression activities during grading and construction. 

 
Plan Requirements: This measure shall must be included as a note on all plans 
submitted for any LUP  Land Use Permit, grading and/or building permit.  
 
Timing:  Evidence of availability of reclaimed/non-potable water to be used for 
dust suppression, or lack thereof, shall must be provided to the Planning and 
Environmental Services Director, or designee, before the City prior to issuance of 
any LUPLand Use Permit, grading, or building permit. 
 

Monitoring:  The Planning and Environmental Community Services Director, or 
designee, City staff shall must perform site inspections to verify site inspect to 
ensure that reclaimed/non-potable water is being used for dust suppression. 

 
WS 1-5: (Recommended)  All commercial and residential components of the project shall 

be designed and constructed to utilize reclaimed water for all blackwater 
components. 

 
Plan Requirements:Project building plans shall include this requirement. 
 
Timing:This measure shall be implemented prior to occupancy clearance. 
 
Monitoring:  Prior to final inspection, City staff shall inspect to verify installation 
according to plan. 

 
Residual Impacts 
With implementation of the mitigation measures identified above, the project’s potentially 
significant water supply impacts would be reduced to a less than significant level (Class II).  
 
4.14.2 Wastewater Treatment 
Existing Conditions 
The Goleta West Sanitary District (GWSD) and the Goleta Sanitary District (GSD) would provide 
wastewater collection and treatment, respectively, for the project site.  
 



	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 11 June 2012 

Wastewater Collection 
The GWSD owns and operates sewer collection infrastructure serving approximately 6,000 
customer accounts in its service area.  GWSD’s wastewater collection system includes 
approximately 62 linear miles of pipeline, consisting of a series of lateral sewer pipelines that 
connect lines from individual properties to a sewer mainline, which connects to a trunk line.  The 
sewage is predominantly gravity fed before reaching the GWSD pump house located on the 
UCSB campus.  From there, sewage is pumped to the GSD treatment plant.  
 
Existing wastewater collection lines adjacent to the project site include a 12-inch diameter 
mainline in Hollister Avenue and an 8-inch diameter mainline in Glen Annie Road.  These are 
public lines, to which the project site’s privately maintained collector system would connect.   
 
Wastewater Treatment 
Wastewater collected by the GWSD is treated by the Goleta Sanitary District (GSD) Goleta 
Wastewater Treatment Plant (GWWTP).   The GWWTP has a design capacity of 9.7 million 
gallons per day (mgd), based on an average daily flow rate.  However, the discharge is 
restricted under the facility’s National Pollution Discharge Elimination System (NPDES) permit 
(Permit No. CA0048160) (a Clean Water Act Requirement), to a daily dry weather discharge of 
7.64 mgd (RWQCB, 2010). This permit can be renewed regularly to reconsider discharge needs 
of the facility.  It was last renewed in 2010 and would be reconsidered again in 2015. 
 
GWSD owns 40.78 percent of the capacity rights at the GSD treatment plant, which gives 
GWSD an allotment of 3.12 mgd of treatment capacity.  GWSD currently collects approximately 
1.71 mgd of sewage and its system has a remaining allocated treatment capacity of 1.41 mgd 
pursuant to its contract with GSD (Nation, 2011).  
 
The GSD treatment facilities will undergo a major upgrade from the current partial secondary 
blended process to full secondary treatment with construction scheduled to start in 2011.  The 
upgrade will include new construction of a second biofilter, two secondary sedimentation tanks, 
an aeration basin, solids-handing structures and a shower and locker room building.  Some of 
the existing structures will be refurbished and updated, including the headworks, an odor 
reduction tower, and emergency generators.  New equipment will include blowers, electric 
dredge, and a mechanical solids thickener.  Finally, one of the existing stabilization basins will 
be converted into an equalization basin.  The upgrade will allow the plant to increase its 
permitted discharge rate when construction is completed in 2014.  
 
At the present time the plant’s treatment system consists of primary settling, biofiltration, 
aeration, secondary clarification, chlorine disinfection, and dechlorination.  Wastewater flows 
greater than 4.38 million gallons per day (MGD) receive primary treatment only and are blended 
with treated secondary wastewater prior to disinfection and discharge to the ocean.  Treated 
wastewater is discharged to the Pacific Ocean through a diffuser 5,912 feet offshore at a depth 
of approximately 87 feet.  When the treatment plant upgrades are completed the plant will be 
able to discharge effluent that has been treated to full secondary standards.  The GSD 
treatment also has capacity to treat wastewater to the tertiary standards required for recycled 
water use.  
 



	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 12 June 2012 

Regulatory Framework 
Federal 
There are no applicable Federal regulations pertaining to this analysis. 
 
State 
The Subdivision Map Act (Government Code §§ 66410, et seq.) 
Division 2 of the Government Code of the State of California (referred to as the Subdivision Map 
Act) sets forth general provisions, procedures, and requirements for the division of land 
including the provision of public services. 
 
Local 
City of Goleta Inland Zoning Ordinance 
IZO Section § 35-317.7(1)(d) of Article 3, Chapter 35 of the Municipal Code (the City of Goleta 
Inland Zoning Ordinance) includes a requirement for finding of adequate public services to 
serve new developments as a condition precedent to project approval. 
 
Thresholds of Significance 
The City of Goleta’s Environmental Thresholds and Guidelines Manual does not provide 
thresholds for impacts related to sewer service and wastewater treatment.  The following 
thresholds are based on Appendix G of the CEQA Guidelines.  The project would result in a 
significant impact if it would: 

a. Require or result in the construction of new water or wastewater treatment facilities or 
expansion of existing facilities, the construction of which could cause significant 
environmental effects; or 

b. Result in a determination by the wastewater treatment provider that serves or may serve 
the project that it does not have adequate capacity to serve the project’s projected 
demand in addition to the provider’s existing service commitments. 

 
Project Impacts7 
Impact WW-1:  The project would generate additional wastewater in requiring 
conveyance to and treatment at the GSD wastewater treatment plant.  
Significance Before Mitigation:  Less than Significant	
  
 
The GWSD estimates wastewater generation rates for residential and commercial 
developments, which are used for planning purposes.  The residential wastewater generation 
rate is 184 gallons per day per equivalent residential unit (ERU), and the commercial rate is 100 
gallons per day per 1,000 square feet of habitable building space (Nation, 2011).8 Table 4.14-2 
shows the estimated generation of wastewater from the project.  Based on a total of 279 
residences and 90,054 square feet of commercial space (including live/work units), overall 
project wastewater generation would be 60,341 60,930 gallons per day.  

 

	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  
7  Addresses Thresholds “a” and “b.” 
8 Residential factor is calculated on the basis of gallons per day (gpd) per unit; commercial factor is calculated on the 

basis of gallons per day per 1,000 square feet of habitable building area. 



	
  
4.14  UTILITIES AND SERVICE SYSTEMS 

	
  

 
 
Westar Mixed-Use Village Administrative Final EIR 
 4.14 - 13 June 2012 

Table 4.14-2 
Wastewater Generation 

 
Daily Wastewater Generation 

Ratea 
Daily Wastewater 

Generation (gallons) 
Residential Units 

279 units 184 gallons per day per unit 51,336 
Car Wash Station 589 gallons per dayb 589 

Commercial  
90,054 sfc 100 gallons per day per 1,000 sf 9,005  

Total 60,341 60,930 
aGeneration rates provided by GWSD email from Mark Nation to Envicom Corporation (2011). 
b214,500 gallons per year (15 gallons/wash/275 units/52 weeks/year) / 365 days = 589 gallons. 
This figure also represents 39 car washes occurring on a single day. 
c Includes total commercial area of the live/work area. 

 
 
As stated above, of the 3.12 million gpd of treatment capacity at the GSD plant is reserved for 
the GWSD system and GWSD currently uses 1.71 million gpd.  The remaining surplus 
treatment capacity of 1.41 million gallons per day would accommodate the project’s estimated 
wastewater flows, which would require an estimated 4.3 percent of the available treatment 
capacity.  Therefore, the project would not result in a significant impact regarding wastewater 
treatment capacity.  Additionally, GWSD reports that the existing wastewater conveyance 
pipelines at the project site have adequate capacity to accommodate project-related wastewater 
flows (Nation, 2011).  As such, project impacts on the wastewater system would be less than 
significant. 
 
This analysis is conservative in that it evaluates the total wastewater generated by the project 
rather than the net increase generated by the project relative to existing conditions.  The net 
increase would be less, as the project would eliminate wastewater generation from the existing 
commercial land uses on the project site.   
 
Cumulative Impacts9 
According to the City’s most recent related projects list (July 2011), as provided in Section 3.0 
Related Projects, a total increase of 1,601 1,305 dwelling units (including this project) and 
1,758,187 1,218,069 square feet of commercial/industrial space (including this project) are 
pending review, have been approved, or are under construction.  Using the wastewater 
generation rates supplied by GWSD, the total additional wastewater generated, should all 
pending projects be approved, would be 470,403 362,516 gallons per day.  This amount would 
be 33.4 25.7 percent of the extra wastewater treatment capacity that GWSD maintains (1.41 
mgd). 
 
The Environmental Impact Report (EIR) prepared for the City’s Goleta General Plan/Coastal 
Land Use Plan concluded that the impact of full build-out pursuant to the Plan’s Land Use 